PARTS
% LISTS
Op

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
Engine, Alternator Drive and Starter Assembly — Drawing No. C7651

ITEM PART NO. QTY. DESCRIPTION

ITEM PART NO. QTY. DESCRIPTION

1 C5598
2 723798
3 C6055H
4 C6054H
5 31971

6 73159
7 66386
8 66849

9 C6862
10 C3168
11 C5014
12 C4538
13 C4544
14 C5298
15 20692
16 C4841
17 73106G
18 6363
19 39288
20 71956
21 22129
22 45771
23 40250

1
1
1
1
1
1
1
2
4
6
1
1
1
1
1
1
1
1
2
2
8
8
2

BEARING CARRIER, FRONT
BEARING CARRIER, UPPER
ROTOR ASSEMBLY

STATOR ASSEMBLY

BALL BEARING

BALL BEARING

BRUSH HOLDER

TAPTITE M5-0.8 X 16

BOLT , STATOR

5/16 SPECIAL LOCK WASHER
LUG, LIFT

RAIL, ENGINE RH

ROTARY TENSIONER 4.5
BELT, V-RIB

STARTER MOTOR

SPACER, STARTER
PULLEY, ALTERNATOR
FLYWHEEL ASSEMBLY
HHCS M8-1.25 X 65
WASHER, VIBRATION ISOLATOR
WASHER, SPLIT LK -M8
NUT, HEX M8-1.25

SHCS 5/16-18 X 11/2

42 Generac® Power Systems, Inc.

24 C7933
25 68485
26 51769
27 C4537
28 22237
29 22511
30 49451
31 42633
32 46526
33 52212
34 69673J
35 51756
36 49813
37 43107
38 21991
39 39253
40 A1658
41 67989
42 C1069
43 C6609
44 49808
45 55934M
46 A7043

—_

1
4
6
2
1
1
1
1
1
6
2
5
1
2
1
4
1
4
3
1
2
1
2

GUARD, FLYWHEEL
HHCS M12-1.256 X 20
WASHER, SPLIT LK -M12
ENGINE BRACKET
WASHER, SPLIT LK -3/8
HHCS 3/8-16 X 11/2
FENDER WASHER 7GA
HHCS 3/8-24 X 1"
LOCKWASHER M10
HHCS M10-1.25 X 25
5/16 FLANGE NUT

HHCS M10-1.25 X 20

M6 HEX NUT

HHCS M8-1.25 X 25
EARTH STRAP

HHCS M8-1.25 X 20

¥ SPECIAL LOCK WASHER
M8 FLANGE NUT
TAPTITE, M6-1.0 X 8
ENGINE, 1.0L DIESEL
WASHER, FLAT M12
CLAMP, VINYL COATED, %
HHCS M12-1.25 X 25



. PARTS
Appendix 3 — Exploded Views and Parts Lists % LISTS

QUIETPACT™ 75D Recreational Vehicle Generator @ /'
Base Frame - Drawing No. C7652 \@
n— &
— &
S

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1 C6950 1 BASE FRAME WELDMENT 16 A4456 1 3/8 SPECIAL LOCK WASHER
2 C5087 1 DOOR, SERVICE REAR 17 76821 2 HEX NUT 3/8-16 BRASS

3 C5088 1 DOOR, SERVICE FRONT 18 47411 2 HHCS M8-1.00 X 16

4 C5644 2  SLIDE LATCH FLUSH 19 52857 2 NUT, LOCKING M6.0 -1

5 C5712 1 GASKET, SERVICE DOOR REAR 20 C5443 1 BLOCK, TERMINAL BATTERY POST
6 29451 220MM RUBBER TAPE 1/8 X 12" 21 C7423 1 STUD 3/8-16 X 55MM

7 C7857 2 GROMMET 1/8 X 13/32 22 22131 1 WASHER 3/8 FLAT

8 70936 4  VIBRATION MOUNT 23 22237 1 WASHER SPLIT LK -3/8

9 C6721 1 GASKET, CLEANOUT 24 22264 8 LOCKWASHER #8 -M4

10 C6722 1 PLATE, CLEANOUT 25 51718 8 HHCS M4-0.7 X 10

11 42907 8 HHCS M8-1.25 X 16 26 56326 2 VINYL TRIM -BLACK 180MM
12 22129 8  WASHER, SPLIT LK- M8

13 22097 1 WASHER, SPLIT LK -1/4-M6

14 43146 2 HHCS M6-1.00 X 10 MM = MILLIMETRES

15 C7561 1 CARRIAGE BOLT 3/8 -16 X 55MM

Generac® Power Systems, Inc. 43



PARTS
% @LISTS

©

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator

Enclosure ~ Drawing No. C7653

ITEM PART NO. QTY. DESCRIPTION

ITEM PART NO. QTY. DESCRIPTION

1 C5607
2 C4534
3 C4532
4 C4535
5 C4536
6 C5525
7 C5527
8 5528
9 C5529
10 C5530
11 C5531
12 C4986
13 C4987
14 C5091
15 C6362
16 78115
17 A7215

[0 ) B B e T N S G S Gy W G Y Gy

o w

ENCLOSURE PANEL RH
ENCLOSURE PANEL TOP
ENCLOSURE PANEL LH
ENCLOSURE PANEL FRONT
ENCLOSURE REAR PANEL
INSULATION, FRONT PANEL
INSULATION, LH SIDE PANEL
INSULATION, RH SIDE PANEL
INSULATION, TOP FRONT PANEL
INSULATION, TOP REAR PANEL
INSULATION, LIFTING LUG COVER
COVER, ACCES LIFT

COVER, RADIATOR FILL

COVER, ACCESS ELECTRICAL
GASKET, ELECTRICAL ACCESS
WASHER, SELF LOCK DOME

Y -20 X 5/8 W/WASHER

44 Generac® Power Systems, Inc.

18

C5096

C7023
C7024
C7025
C7026
Cr7027
C7028
C7029
C7030
C2340
Cs425
52857

C7047A
C7047B

C4816

FRAME CONTROL PANEL -
REFER TO DRAWING C8005
DECAL, BATTERY +/-

DECAL, RADIATOR CAP
DECAL, REMOTE

DECAL, COOLANT

DECAL, FUEL RETURN/SUPPLY
DECAL, OIL FILL / LEVEL
DECAL, LIFTING LUG

DECAL, MAX HOT / MIN COOLANT
DECAL, WARNING RV
SUPPGORT, COOLANT TANK
NUT, LOCKING M6-1

FOAM, AIR DUCT FACE

FOAM, AIR DUCT SIDE

DECAL, UNIT



ART
Appendix 3 — Exploded Views and Parts Lists @% iISTs

QUIETPACT™ 75D Recreational Vehicle Generator @ /'
Base Frame - Drawing No. C7652-B \@
5 16

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION
1 (6950 1 BASE FRAME WELDMENT 16 A4456 1 3/8 SPECIAL LOCK WASHER
2 C5087 1 DOOR, SERVICE REAR 17 76821 2 HEX NUT 3/8-16 BRASS
3 C5088 1 DOOR, SERVICE FRONT 18 47411 2 HHCS M6-1.00 X 16
4 C5644 2 SLIDE LATCH FLUSH 19 49813 2 NUT, HEX M6.0 -1.0
5 C5712 1 GASKET , SERVICE DOOR REAR 20 C5443 1 BLOCK, TERMINAL BATTERY POST
6 29451 220MM  RUBBER TAPE 1/8 X 12" 21 C7423 1 STUD 3/8-16 X 55MM
7 C7857 2 GROMMET 1/8 X 13/32 22 22131 1 WASHER 3/8 FLAT
8 70936D 4 VIBRATION MOUNT 23 22237 1 WASHER SPLIT LK -3/8
9 C6721 1 GASKET, CLEANOUT 24 22264 8 LOCKWASHER #8 -M4
10 C6722 1 PLATE, CLEANOUT 25 51718 8 HHCS M4-0.7 X 10
11 42907 8 HHCS M8-1.25 X 16 26 56326 2 VINYL TRIM -BLACK 180MM
12 22129 8 WASHER, SPLIT LK- M8
13 22097 3 WASHER, SPLIT LK -1/4-M6 MM = MILLIMETERS
14 43146 2 HHCS M6-1.00 X 10
15 C7561 1 CARRIAGE BOLT 3/8 -16 X 55MM

Generac® Power Systems, inc. 45



Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator

Enclosure - Drawing No. C7653-A

VIEW "A"

ITEM PART NO. QTY. DESCRIPTION ITEM _PART NO. QTY.DESCRIPTION
1 C5607 1 ENCLOSURE PANEL RH 19 C7023 1 DECAL, BATTERY +-
2 C4534 1 ENCLOSURE PANEL TOP 20 C7024 1 DECAL, RADIATOR CAP
3 (4532 1 ENCLOSURE PANEL LH 21 C7025 1 DECAL, REMOTE
4 4535 1 ENCLOSURE PANEL FRONT 22 C7026 1 DECAL, COOLANT
5 (4536 1 ENCLOSURE REAR PANEL 23 Cr027 1 DECAL, FUEL RETURN/SUPPLY
6 5525 1 INSULATION, FRONT PANEL 24 C7028 1 DECAL, OIL FILL / LEVEL
7 Cs527 1 INSULATION, LH SIDE PANEL 25 C7029 1 DECAL, LIFTING LUG
8 C5528 1 INSULATION, RH SIDE PANEL 26 C7030 1 DECAL, MAX'HOT / MIN COOLANT
9 (5529 1 INSULATION, TOP FRONT PANEL 27 C2340 1 DECAL, WARNING RV
10 C5530 1 INSULATION, TOP REAR PANEL 28 6425 1 SUPPORT, COOLANT TANK
11 C5531 1 INSULATION, LIFTING LUG COVER 29 49813 3 NUT, HEX M6-1.0
12 C4986 1 COVER, ACCESS LIFT 30 C7047A 1 FOAM, AIR DUCT FACE
13 C4987 1 COVER, RADIATOR FILL 3N C7047B 1 FOAM, AIR DUCT SIDE
14 C5091 1 COVER, ACCESS ELECTRICAL 32 C4816 1 DECAL, UNIT
15 (6362 1 GASKET, ELECTRICAL ACCESS 33 22097 3 WASHER, SPLIT LOCK %" - M6
16 - 78115 33 WASHER, SELF LOCK DOME 34 98761 1 DECAL, ENGINE DATA
17 A7215 58 Y% -20 X 5/8 W/WASHER 35 42755 1 DECAL, CSA APPROVAL
18 5096 1 FRAME CONTROL PANEL -
REFER TO DRAWING C8005

46 Generac® Power Systems, inc.



Appendix 3 — Exploded Views and Parts Lists @?\RTESTS

QUIETPACT™ 75D Recreational Vehicle Generator @ I,
Cooling System - Drawing No. C7654-B \@

50 (REF)
J(/‘f"\/zs 53)\/

37//°~ 248~ @;; ://’// 55
38 /

23 54
ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION
1 (4551 1 COVER PLATE, SCROLL WELDMENT 28 (CB236 1 HOSE TEE
2 (4550 1 HOUSING, FAN SCROLL 29 C7384 1 COUPLING, HOSE
WELDMENT 30 05543 1 HOSE, RADIATOR LOWER
3 C4552 1 FAN, SQUIRREL CAGE 31 C4460 1 HOSE, WATER PUMP LOWER
4 C4554 1 SHAFT, FAN 32 C4845 1 HOSE, TOP
5 (4555 1 CARRIER, BEARING 33 C5544 1 HOSE, LOWER INTERMEDIATE
6  C4557 1 KEY, SQUARE 3/16 X 3/16 X 1/2 34 86133A 8 HOSE CLAMP HI TRQ 1-3/4 MAX
7 C4556 1 PULLEY, FAN 4 7/8 35 57822 2 HOSE CLAMP #8
8 (4553 1 BEARING 2 ROW BALL 36 50968 720MM  HOSE, 3/4 SAE-20R3
9 49869 1 FENDER WASHER M16 37 42911 1 M10-1.5 X 30MM HHCS
10 81810 1 NUT, HEX M16.0 -1.5MM 38 46526 1 M10 LOCKWASHER
11 70265 1 LOCKWASHER M16.0 39 47411 2 HHCS M86-1.00 X 16MM
12 58443 7 CRIMPTITE, 1/4-20 X 5/8” 40 C7997 270MM  HOSE, 5/16 SAE-20R4
13 43146 2 HHCS M6-1.00 X 10MM 41 C7649 4 HOSE CLAMP 7/8 3/8
14 22097 19 WASHER, SPLIT LK 1/4- M6 42 42907 4 HHCS M8-1.25 X 16MM
15 49815 4 HHCS M5-0.8 X 16MM 43 C5605 1 CAP, COOLANT FILL
16 22152 4 WASHER, SPLIT LK #10 44 CB976 1 TANK, COOLANT OVERFLOW
17 51716 4 HEX NUT M5 45  C7997 510MM  HOSE 5/16 SAE-20R4
18 49813 12 NUT, HEX M6.0 -1.0MM 46 55934K 1 CLAMP, VINYL COATED 1 5/8
19 C4312 1 RADIATOR 1.0L RV 47  C4976 1 CAP, RADIATOR PRESSURE
20 43116 3 HHCS M8-1.00 X 12MM 48 55934D 1 CLAMP, VINYL COATED 1 1/16
21 22473 5 WASHER 1%-M6 49  C7040 1 GASKET, RADIATOR BASE
22 (8643 1 PULLEY, 3" FLAT FLANGED 50 55934V 1 CLAMP, VINYL COATED 1 %2
23 (8507 1 BRACKET, ROTARY TENSIONER 51 45771 1 NUT, HEX M8-1.25
24 39253 2 HHCS M8-1.25 X 20 52 C5105 1 BRACKET, SUPPORT
25 22129 6 WASHER, SPLIT LK -M8 53 24426 1 1/2"-13 X 1-3/4” HHCS
26 CB549A 1 61" GREEN BELT 54  CB8643 1 TENSIONER, SE-18-3"
27 C5108 1 FILLER NECK ASSEMBLY, 55 48705 1 1/2" - 13 FLANGE NUT
RADIATOR REMOTE

MM = MILLIMETERS

Generac® Power Systems, Inc. 47



PARTS
% LISTS
Op

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
Electrical Enclosure Assembly ~ Drawing No. C7655-B

ITEM PART NO. QTY. DESCRIPTION

ITEM PART NO. QTY. DESCRIPTION

1 6878
2 71914
3 83048
4 C7610
5 93642
6 65795
7 48512
8 27565
9 66849C
10 66849
11 49226
12 33134
13 40213
14 (8620
15 51713
16 C6712A
17 22985
18 Cr022

1 WELDMENT, ELECTRICAL

ENCLOSURE

1 TERMINAL BLOCK 4 POSITION

1 ASSEMBLY, POTTED REGULATOR

1 RESISTOR 20R 5% 12W

1 ASSEMBLY MARINE CONTROL
BOARD
RECTIFIER, BATTERY CHARGING
CIRCUIT BREAKER 5 AMP

AR TAPE, GLASS INSULATED

2 TAPTITE, M5-0.8 X 30

3 TAPTITE, M5-0.8 X 16

1 LOCKWASHER M5

2 HHMS, #6-32 X 12"

4  PCB SUPPORT SNAP -IN

1 HHMS, #8-32 X 2.25"

1 WASHER, FLAT M5

1 HARNESS

4 WAHSER, FLAT #6

1 DECAL, CUSTOMER CONNECTION

48 Generac® Power Systems, Inc.

19
20
21
22
23
24
25
26
27
28
29
30
32

33

3992
C6359
C6712G*
C6712F"
Ce712D*
C6712E*
A1658
22473
22097
49813
82121A
227178
C7390
DIVIDER
C7487

4
1
1
1
1
1
2
2
7
7
1
2
1

1

TAPTITE, SCREW

GASKET, ELECTRICAL ENCLOSURE
WIRE ASSEMBLY # 32

WIRE ASSEMBLY # 22

DIODE ASSEMBLY

WIRE ASSEMBLY # 162

Y4 SPECIAL LOCKWASHER
WASHER, FLAT %-M6

WASHER, SPLIT LK 14-M6

NUT, HEX M86-1

CLAMP, OPEN TYPE

GROMMET

GASKET, ELECTRICAL ENCLOSURE

HARNESS, AC OUTPUT

AR = AS REQUIRED
* NOT SHOWN REFER TO WIRING DIAGRAM C4946



Appendix 3 — Exploded Views and Parts Lists

PARTS
% LISTS
QUIETPACT™ 75D Recreational Vehicle Generator @ I
Intake and Exhaust System - Drawing No. C7656-A \@

ITEM PART NO. QTY. DESCRIPTION

16
1

—

ITEM PART NO. QTY. DESCRIPTION

O o ~NOoOOhA~ WD

75674
C4879
C4880
C5493
C4727
25145
C4539
C5022
35685
C4878
C6243
C6244
39288
71956
22129
45771

58443

Q)U‘]._A[\)M..A_.L_s_g;_a_\(\)_x_;_a_u_;

EXHAUST GASKET

CHAMBER AIR INTAKE

AIR FILTER

HOSE, AIR INLET

MUFFLER WELDMENT

U BOLT & SADDLE 1.25

RAIL, ENGINE LH, WELDMENT
INSULATION, EXHAUST

HOSE CLAMP #28

OQUTLET, EXHAUST FLEX
GASKET, EXHAUST OUTLET
PLATE, EXHAUST OUTLET
HHCS M8-1.25 X 55

WASHER, VIBRATION [SOLATOR
WASHER, SPLIT LK -M8

NUT, HEX M8-1.25

CRIMPTITE, *%"-20 X 5/8"

18 C5105
19 22145
20 39253
21 43107
22 35586
23 42909
24 42907
25 77642

26 357-70939

27 75673
28 AB543
29 68527
30 22097
31 49813
32 77643

SN U NI R N

M NN = e

BRACKET, SUPPORT

WASHER, FLAT - M8

HHCS M8-1.25 X 20

HHCS M8-1.256 X 25

HOSE CLAMP #20

HHCS M8-1.25 X 30

HHCS M8-1.25 X 16

ADAPTOR, EXHAUST FLANGE
BOTTOM OUT

MANIFOLD GASKET

HORIZONTAL EXHAUST MANIFOLD
ADAPTOR, UNIVERSAL EXHAUST
HHCS M6-1 X 20 W/LOCKWASHER
WASHER, SPLIT LK M6

NUT, HEX M6-1

GASKET, EXHAUST FLANGE

Generac® Power Systems, Inc. 49



PARTS
% LISTS
O

TO GLOW PLUGS 9

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
Fuel and Electrical Systems ~ Drawing No. C7657-A

TO STATOR
TO GROUND 7

ITEM_PART NO. QTY. DESCRIPTION ITEM PARTNO. QTY. DESCRIPTION
1 C6946A 1 FUEL PUMP ASSEMBLY 16 75763 3 BOOT, BATTERY CABLE
2 52219 3 1/8 NPT X 5/16 BARBED 17 75763A 3 BOOT, BATTERY CABLE
STRAIGHT FITTING 18 C7413 1 GROMMET 3/8 I/ID X 1 GD
3 695988 2 BULKHEAD ADAPTOR FITTING 19 22127 1 HEX NUT % - 20
4 22007 7 WASHER, SPLIT LK- % -M6 20 20153621 1 CABLE, BATTERY
5 38750 1 HHCS M6-1.00 X 30 21 19753621 1 CABLE, STARTER
6 56739 2 RELAY SOLENOID 22 A2053 1 HHCS Mg-1 X 65
7 49813 5 NUT, HEX M6-1 24 75234 1 RESISTOR
8 55934M 1 CLAMP, VINYL COAT 3/4 25 30340 1.04M HOSE, 1/4 D SAE-30R2
9 22473 5 WASHER, FLAT -M6 26 8008 635MM  HOSE, 5/16 ID SAE-30R7
10 40173 2 HOSE CLAMP 27 8008 375MM  HOSE, 5/16 ID SAE-30R7
1 28414A 1 1/8 NPT X 1/4 BARBED 28 (8009 1 CLAMP, FUEL PUMP
STRAIGHT FITTING 29 C6712H 1 WIRE ASSY, #0 (PHC-SC)
12 C7649 3 HOSE CLAMP 7/8 1 3/8
13 47411 1 HHCS M6-1.00 X 16 M =METERS
14 76821 1 HEX NUT 3/8-16 BRASS MM = MILLIMETERS
15 22237 1 WASHER SPLIT LK 3/8

50 Generac® Power Systems, inc.



PARTS
Appendix 3 — Exploded Views and Parts Lists % LISTS

QUIETPACT™ 75D Recreational Vehicle Generator 7
1.0 Liter Diesel Camshaft - Drawing No. 75677 \@

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1 232-70939 1 CAMSHAFT ASSEMBLY 8 238-70939 1 PLATE

2 233-70939 1 CAMSHAFT GEAR 9 239-70938 1 TACHOMETER SHAFT
3 195-70839 1 KEY 10 240-70939 1 BOLT

4 234-70939 1 GEAR 11 241-70939 1 BOLT

5 235-70939 3  SPACER 12 242-70939 1 GASKET

6 236-70939 1  BALL BEARING 13 243-70939 1 NUT

7 237-70932 1  SLIDER

Generac® Power Systems, inc. 51



PARTS
% LISTS
Op

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Cylinder Head - Drawing No. 75678-A

ITEM PART NO. QTY. DESCRIPTION

ITEM PART NO. QTY. DESCRIPTION

147-70939
148-70939
447-70939
149-70939
150-70939
151-70939
152-70939
153-70939
8 154-70939
9 155-70939
10 156-70939
11 157-70939
12 158-70939

~NO AW

159-70939

S~ O =L OO WWWWNWo —

—_

CYLINDER HEAD ASSEMBLY
EXPANSION PLUG
EXPANSION PLUG
EXPANSION PLUG

INTAKE VALVE

EXHAUST VALVE

VALVE GUIDE SEAL (EXHAUST)
VALVE GUIDE SEAL (INTAKE)
SPRING

RETAINER

KEY

CAP

CYLINDER HEAD GASKET,
1.2MM THICK

CYLINDER HEAD GASKET,
1.3MM THICK

52 Generac® Power Systems, Inc.

13 160-70939
14 161-70939
15 162-70939
16 163-70939
17 164-70939
18 165-70939
19 A8584

20 167-70939

C8010
21 168-70939

22 169-70939
23 42574

—

_ e D=2 NN W=

—_

BOLT
BOLT

LIFTING EYE

BOLT

TUBING

BOLT

OIL SWITCH
THERMO-SWITCH
(ALL MODELS EXCEPT 04270)
THERMO-SWITCH
(MODEL 04270 ONLY )
GASKET

WASHER

ADAPTOR



Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Crankshaft, Piston and Flywheel ~ Drawing No. 75679-A

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1 143-70939 1  CRANKSHAFT ASSEMBLY 16 214-70939 3  STANDARD PISTON ASSEMBLY

2 194-70938 1  CRANKSHAFT GEAR 215-70939 AR PISTON ASSEMBLY-0.5MM Q.S.

3 195-70939 1 KEY 216-70939 AR PISTON ASSEMBLY-1.0MM O.5.

4 196-70939 1 DOWEL PIN 17 211-70939 3  STANDARD PISTON RING SET

5 226-70939 1 SPRING PIN 212.70939 AR PISTON RING SET-0.5MM O.S.

6 197-70939 1  BEARING HOLDER ASSEMBLY 213-70939 AR PISTON RING SET-1.0MM O.S.

7 200-7093% 1 BEARING HOLDER ASSEMBLY 18 217-70039 3 PISTON PIN

8 664-70939 1 BEARING HOLDER ASSEMBLY 19 218-7093¢ 6 SNAP RING

9 198-70939 6 BOLT 20 219-70939 3 CONNECTING ROD ASSEMBLY

10 199-70939 6 DOWELPIN 21 220-70939 3  BUSHING

11 202-70939 3  STANDARD BEARING 22 221.70939 6 CONNECTING ROD BOLT
203-70939 AR 0.25MM U.S. BEARING 23 222.70939 6 NUT, CONNECTING ROD BOLT
204-70939 AR 0.50MM U.S. BEARING 24 293.70939 6 STANDARD BEARING

12 205-70939 3  STANDARD BEARING 204-70939 AR BEARING-0.25MM U.S.
206-70939 AR 0.25MM U.S. BEARING 225.70939 AR BEARING-0.50MM U.S.
207-70939 AR 0.50MM U.S. BEARING 28 230-70939 1 PULLEY

13 208-70939 2  THRUST WASHER 30 231.70939 1 NUT

14 204-70939 2 BOLT

15 210-70939 1 BOLT U.S. - UNDERSIZE

0.S. - OVERSIZE

AR -

AS REQUIRED

MM - MILLIMETER

Generac® Power Systems, Inc.

53



PARTS . .
% LISTS Appendix 3 — Exploded Views and Parts Lists

/’ QUIETPACT™ 75D Recreational Vehicle Generator
\@ 1.0 Liter Diesel Qil Pump - Drawing No. 75682

\{:} Lo /: {/ . -
sz\\v) A':/\//f“*QL\ fi m d
b '\\/\ W4 AL \;l/ V)
LUl T L 11
. \\\\\\<\/J‘ \\\:27/ 7 . :/(
DAV (\\ﬁ/ L) o
{ |‘LP\\\7\\ \fh\‘:‘\r\\ W( ¢! fr[{ :
‘:\( o b o~ |
NN (Inxblkk e K |
SO IR 3
\\k\\)l_ \3’\\;\,\// § -~
TS
\111/,/
9
6 /
8
ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION
1 250-70939 1 IDLER GEAR ASSEMBLY 7 259-70939 1 SPRING
2 252-70939 1 SPRING 8 260-70939 1 COLLAR
3 251-70939 1 THRUST WASHER 9 261-70939 1 SNAP RING
4 253-70939 1 ROTOR 10 262-70939 1 FRONT PLATE
5 254-70939 1 OIL PUMP COVER 11 263-70939 1 GASKET
6 255-70939 AR 0.10MM SHIM 12 264-70939 3 BOLT
532-70939 AR 0.15MM SHIM
533-70939 AR 0.20MM SHIM
258-70939 AR 0.50MM SHIM AR - AS REQUIRED

54 Generac® Power Systems, Inc.



. . PARTS
Appendix 3 — Exploded Views and Parts Lists % LISTS
QUIETPACT™ 75D Recreational Vehicle Generator

1.0 Liter Diesel Rocker Arm Assembly - Drawing No. 75683 {@

iTEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1 170-70939 1 ROCKER ARM ASSEMBLY 7 176-70939 1  ROCKER ARM SHAFT
2 171-70939 3 INTAKE ROCKER ARM 8 177-70938 2  SPRING

3 172-70939 3  EXHAUST ROCKER ARM 9 178-70939 2  SCREW

4 174-70939 6 NUT 10 179-70938 3  SPRING,PIN

5 173-70939 6 STUD 11 180-70939 3  NUT

6 175-70939 3 ROCKER ARM BRACKET 12 181-70939 3 STUD

Generac® Power Systems, Inc. 55



PARTS
C
o

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Injector Pump - Drawing No. 75686-8

19

AN 6
(MODEL 04270
ONLY)

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION
1 316-70939 1 INJECTOR PUMP ASSEMBLY 13 330-70939 1 CLAMP
2 317-70939 AR SHIM-0.2MM 14 331-70939 1 BOLT
318-70939 AR SHIM-0.3MM 16 332-70939 3 GLOW PLUG
319-70939 AR SHIM-0.5MM 17 333-70932 1 CONNECTOR
320-70939 AR SHIM-1.0MM 18 334-70939 1  GASKET
3 298-70939 3 NUT 19 335-70939 1 COVER
4 321-70939 2 BOLT (ALL MODELS EXCEPT 04270)
5 322-70939 3  GASKET C4736 1 TUBE, ENGINE OIL FILL
6 323-70939 3  INSERT (MODEL 04270 ONLY)
7 324-70939 3 CAP 20 264-70939 2 BOLT
8 325-70939 3 INJECTOR 26 341-70839 1 SOLENOID
9 326-70939 1 TUBING 27 342-70939 1 WASHER
10 327-70939 1 TUBING 28 343-70939 1  WASHER
11 328-70939 1 TUBING 29 344-70939 1  SCREW
12 329-70939 1 TUBING

568 Generac®Power Systems, Inc.

AR - AS REQUIRED



Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Fuel Supply - Drawing No. 75693-A

To Fuel
Tank (Return) _

11

19
(Model 04270 Only)

A~

G
t;c
6

ﬁ\ To Injection Pump

8
z 6
7
5
3

To Fuel Pump

BARBED FITTING

ITEM PART NO. QTY. DESCRIPTION ITEM PART NOC. QTY. DESCRIPTION

1 1 FUEL FILTER SUPPORT 11 30098 2" 1/8" NPT X 3/16" BARBED
2 1 FUEL FILTER STRAIGHT FITTING

3 AR HOSE, 5/16" SAE 30R7 12 68736 275MM  HOSE, 3/16" SAE 30R2
4 250MM  HOSE, 5/16" SAE 30R7 13 68736 240MM  HOSE, 3/16" SAE 30R2
5 3 HOSE CLAMP 14 74823 4 HOSE CLAMP

6 2 GASKET 15 74819 1 FUEL BLEED FITTING
7 1 BANJO FITTING 16 651-70839 5 FUEL BLEED GASKET
8 1 FUEL BLEED FITTING 17 662-70929 2 HOLLOW BOLT

9 2 1/8" NPT TEE (BRASS) 18 663-70939 2 BANJO FITTING

1 2 1/8" NPT X 3/16" 90 DEG. 19 28414A i 1/8" NPT X %" BARBED

STRAIGHT FITTING
(MODEL 04270 ONLY)

*-QTY 1 (MODEL 04270 ONLY)
AR - AS REQUIRED

Generac® Power Systems, Inc. 57



48
(Model 04270 Only)

Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Timing and Governor - Drawing No. 82067

g

~J
42
17 51
46

(Modsl 04270 Only)

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION

1 285-70939 1 TIMING GEAR HOUSING 30 313-70939 1 SPRING

2 286-70939 1 SPRING PIN 31 293-70939 1 SPRING

3 287-70939 1 GASKET 32 294-70939 1 ARM

4 307-70939 1 SPRING 33 295-70939 1 O-RING

5 308-70939 1 WASHER 34 291-70939 1 SNAP RING

6 309-70939 2 NUT 35 302-70939 1 BRACKET

7 310-70939 1 STOP LEVER 36 271-70939 3 BOLT

8 314-7093¢9 2 COVER 37 303-70939 2 BOLT

11 296-70939 1 GOVERNOR LEVER 38 71944 1 HHCS M6-1.0 X 25MM

12 297-70939 1 BOLT 39 660-70939 1 O-RING

13 298-70939 1 NUT 40 534-70939 1” O-RING

14 299-70939 1 SHAFT 41 535-70939 1~ SPACER

15 300-70939 1 O-RING 42 536-70939 1 GASKET

16 301-70939 1 SNAP RING 43 537-70939 1+ HOLDER (OIL FILL)

17 540-70939 3 BOLT 44 539-7093¢9 1 O-RING

18 282-70939 5 BOLT 45 188-70939 1 CAP

19 288-70939 1 OIL SEAL 46 541-70939 1 BOLT

20 274-70939 4 BOLT 47 538-70939 3 NUT

21 311-70939 5 BOLT 48 C4888 1 BRACKET, FUEL FILTER (MODEL
22 304-70939 1 ARM 04270 ONLY)

23 305-70939 1 SNAP RING 49 51730 3 BOLT (MODEL 04270 ONLY)
24 306-70939 1 O-RING 50 52265 1 BOLT (MODEL 04270 ONLY)
25 289-70939 1 GOVERNOR LEVER ASSEMBLY 51 45771 4 NUT (MODEL 04270 ONLY)
26 290-70939 1 TENSION LEVER 52 22129 4 SPLIT LOCK WASHER M8
27 291-70939 1 SNAP RING (MODEL 04270 ONLY)

28 136-70939 1 WASHER

29 292-70939 1 COTTER PIN * NOT USED ON MODEL 04270

58 Generac® Power Systems, Inc.



Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Engine Block ~ Drawing No. 82961-A

ITEM PART NO. QTY. DESCRIPTION

ITEM PART NO. QTY. DESCRIPTION

LISTS

13
14
15

17
18

139-70939
140-70939
143-70939

C4641

144-70939
145-70838
146-70939

183-70939
184-70939

OIL PAN

BOLT

DIPSTICK TUBE

(ALL MODELS EXCEPT 04270)
DIPSTICK TUBE

(MODEL 04270 ONLY)

O-RING

BOLT

DIPSTICK

(ALL MODELS EXCEPT 04270)
ROCKER COVER GASKET
ROCKER COVER

19
20
22
23
24
25
28
29
30
33
33

185-70939
186-70939
168-70839
187-70939
188-70939
189-70939
26073-A

244-70939
245-70939
246-70939
122-70839

OIL STOPPER
SCREEN
GASKET

NUT

CAP

O-RING

1/4" PIPE PLUG 8Q. HD.
O-RING

TUBING
SUCTION FILTER
GASKET

s

[OOSR WY Jf, S

Generac® Power Systems, Inc.

59



Appendix 3 — Exploded Views and Parts Lists

QUIETPACT™ 75D Recreational Vehicle Generator
1.0 Liter Diesel Water Pump - Drawing No. 82962

ITEM_PART NO. QTY. DESCRIPTION ITEM_PART NO. QTY. DESCRIPTION
1 265-70939 1  WATER PUMP ASSEMBLY 8 272-70939 1 GASKET

2 266-70939 1  PLUG 9 273-70939 1  BOLT

3 267-70939 1  THERMOSTAT 10 27470939 1  BOLT

4 268-70939 1  SPRING 11 27570939 1 NUT

5 269-70939 3  GASKET 12 247-70939 1  PULLEY

6 270-70939 1  SET PLATE 15 284-70939 1  BOLT

7 27170939 1 BOLT

60 Generac® Power Systems, Inc.





